
 

 
404655

      

  

 

 �������Bale wrapper 
  

 

 

 

 �		
���
������
2015-2018 





Safety devices for inline bale wrappers sold in the Province of 
Quebec 
 

 

New Law 
Since March 2009, agricultural manufacturers and distributors of inline bale wrappers have to 
meet new regulations emitted by the CSST according to guards and shielding for increasing 
safety and reducing accident hazards.  

Guarding device 
Anderson has designed a new hoop guard with an electrical switch « inter-connected ». In fact, 
the hoop guard has to be close for starting the engine and performing wrapping operation. An 
emergency button is also mounted close to the controls location allowing quick stop of the 
machine.  Other guards limiting access was added on the side and at the front of the wrapper. 
All this safety devices must remain on the machine during wrapping.  

Maintenance and transport 
If the guards have to be removed for maintenance or transport, they have to be well 
repositioned before any wrapping operation. 
 
The following section, presents the components and parts of the guards required by the CSST. 
 
Troubleshooting 
Breakdown?!? 
You machine is functioning poorly or not at all?!? Before calling a technician, examine your 
machine and consult the table below to find a solution. If you are still not able to solve the 
problem yourself, ask for help from the customer service department of your agricultural 
dealer. 
 

Troubleshooting table 

Problems Possible Causes Solutions 

 
1. Engine does not start or 
stop during wrapping process 
. 

The hoop guard is not closed
properly 
 

Close the hoop guard

The hoop guard switch is not 
properly « inserted » 
 

Make sure that the switch is well adjusted 

Emergency button is « turn-off» 
 

Pull the emergency button 

 
 



DETAIL  B

DETAIL  A

DETAIL  C

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : service@grpanderson.com

C

B

A

1

2

20

1114

10

12

13
5

4
17

11

4

12
15

18

6

6

16

19

7

8
22

9

21

23

24

NWS660

5

26

3

28

27

25

28



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : service@grpanderson.com

PARTS LIST
NOTEDESCRIPTIONPARTQTYITEM

BOTTOM LEFT GUARD210216-311
BOTTOM RIGHT GUARD210219-312
HEX FLANGE BOLT GR5 3/8-16 X 3/4 Z50060043
HEX BOLT GR5 5/16-18 X 1500044244
HEX NYLON LOCKNUT GR5 5/16-18 Z501031265
NET21024026
CASTER32210027
PLASTIC ROD215036 28
HEX BOLT GR5 1/4-20 X 3/450000469
HEX NYLON LOCKNUT GR5 3/4-10 Z501036210
HEX BOLT GR5 3/4-10 X 4500293211
HEX BOLT GR5 3/8-16 X 1500084212
HEX NYLON LOCKNUT GR5 3/8-16 Z501032213
SPRING304008114
LEFT TABLE GUARD SUPPORT210214-1115
TABLE LEFT GUARD210215116
SPRING304007117
RIGHT TABLE GUARD SUPPORT210218-1118
TABLE RIGHT GUARD210217119
DRIVING WHEEL GUARD210213-1120
CARRIAGE BOLT500401221
HEX NYLON LOCKNUT GR5 1/4-20 Z501030622
OPEN EYE BOLT507105823
HEX FLANGE NUT GR2 1/4-20 Z5010201624
CSST LEFT GUARD 2210421125
CSST LEFT GUARD 1210420126
RIVET NUT  1/4-20 X 165501905427
HEX FLANGE BOLT GR5 1/4-20 X 3/4 Z500599428

NWS660



D
E

TA
IL

  B

D
E

TA
IL

  C

D
ET

AI
L 

 D
A
nd

er
so

n 
Gr

ou
p,

 5
12

5 
de

 l
a 

Pl
ai
sa

nc
e 

Ch
es

te
rv

ill
e 

(Q
ué

be
c)

 G
0P

 1
J0

  
  

  
  

Em
ai
l 
: 

�
�

��
��

��
��

��
��

�

��
��

�

IF
X

 6
60

B

C

D

26

27
22

22 27

12

23
22

21
20

22

14
23

14

1513

23
22

18
19

19
18

23

22
16

17

15

10

25
24

2
3

2

5

8
7

11

6

1
6

7
8

4

9

16

17

17
29

28

16

17



A
nd

er
so

n 
Gr

ou
p,

 5
12

5 
de

 l
a 

Pl
ai
sa

nc
e 

Ch
es

te
rv

ill
e 

(Q
ué

be
c)

 G
0P

 1
J0

  
  

  
  

Em
ai
l 
: 

�
�

��
��

��
��

��
��

�

��
��

�

IF
X

 6
60

N
O

TE
D

ES
C

R
IP

TI
O

N
 F

R
A

N
C

A
IS

E
EN

G
LI

S
H

 D
E

S
C

R
IP

TI
O

N
P

A
R

T/
P

IE
C

E
Q

T
IT

EM
R

E
S

SO
R

T
S

P
R

IN
G

30
40

07
1

1
TI

G
E

P
LA

S
TI

C
 R

O
D

21
50

36
 

2
2

R
O

U
LE

TT
E

W
H

E
EL

32
21

00
2

3
S

U
P

PO
R

T 
D

E
 G

A
R

D
E

 D
R

O
IT

R
IG

H
T 

G
U

A
R

D
 S

U
P

P
O

R
T

21
02

18
-1

1
4

G
A

R
D

E
 D

R
O

IT
R

IG
H

T 
G

U
A

R
D

21
02

17
1

5
É

C
R

O
U

 N
Y

LO
N

 IN
D

 H
E

X 
G

R
5 

3/
4-

10
 Z

H
E

X
 N

YL
O

N
 L

O
C

KN
U

T 
G

R
5 

3/
4-

10
 Z

50
10

36
2

6
B

O
U

LO
N

 H
EX

 G
R

5 
3/

4-
10

 X
 4

H
E

X
 B

O
LT

 G
R

5 
3/

4-
10

 X
 4

50
02

93
2

7
B

O
U

LO
N

 A
 O

EI
L 

O
U

V
ER

T
O

P
E

N
 E

Y
E

 B
O

LT
50

71
05

8
8

S
U

P
PO

R
T 

D
E

 G
A

R
D

E
 G

A
U

C
H

E
LE

FT
 G

U
A

R
D

 S
U

PP
O

R
T

21
02

14
-1

1
9

G
A

R
D

E
 G

A
U

C
H

E
LE

FT
 G

U
A

R
D

21
02

15
1

10
R

E
S

SO
R

T
S

P
R

IN
G

30
40

08
1

11
G

A
R

D
E

 A
U

 S
O

L 
D

R
O

IT
R

IG
H

T 
G

R
O

U
N

D
 G

U
A

R
D

24
43

00
1

12
G

A
R

D
E

 A
U

 S
O

L 
G

A
U

C
H

E
LE

FT
 G

R
O

U
N

D
 G

U
A

R
D

24
43

01
1

13
R

E
TE

N
E

U
R

 D
E 

TO
IL

E
N

E
T 

SU
P

P
O

R
T

24
43

02
2

14
TO

IL
E

N
E

T
21

02
40

2
15

É
C

R
O

U
 À

 R
IV

ET
 1

/4
-2

0 
X

 1
65

R
IV

E
T 

N
U

T 
 1

/4
-2

0 
X

 1
65

50
19

05
4

16
B

O
U

LO
N

 À
 E

M
B

A
S

E 
H

E
X

 G
R

5 
1/

4-
20

 X
 3

/4
 Z

H
E

X
 F

LA
N

G
E

 B
O

LT
 G

R
5 

1/
4-

20
 X

 3
/4

 Z
50

05
99

4
17

B
O

U
LO

N
 H

EX
 G

R
5 

3/
8-

16
 X

 3
/4

H
E

X
 B

O
LT

 G
R

5 
3/

8-
16

 X
 3

/4
50

00
82

2
18

R
O

N
D

E
LL

E
 P

LA
TE

 3
/8

 Z
FL

AT
 W

A
SH

E
R

 3
/8

 Z
50

20
04

2
19

B
O

U
LO

N
 À

 C
AR

R
O

S
S

E
R

IE
 G

R
5 

3/
8-

16
 X

 3
 1

/4
 Z

C
A

R
R

IA
G

E
 B

O
LT

 G
R

5 
3/

8-
16

 X
 3

 1
/4

 Z
50

04
51

 
4

20
É

C
R

O
U

 À
 E

M
B

A
S

E
 H

EX
 G

R
2 

3/
8-

16
 Z

H
E

X
 F

LA
N

G
E

 N
U

T 
G

R
2 

3/
8-

16
 Z

50
10

22
4

21
É

C
R

O
U

 À
 E

M
B

AS
E

 H
EX

 G
R

2 
5/

16
-1

8 
Z

H
E

X
 F

LA
N

G
E

 N
U

T 
G

R
2 

5/
16

-1
8 

Z
50

10
21

24
22

B
O

U
LO

N
 H

EX
 G

R
5 

5/
16

-1
8 

X
 3

/4
H

E
X

 B
O

LT
 G

R
5 

5/
16

-1
8 

X
 3

/4
50

00
42

22
23

É
C

R
O

U
 À

 E
M

B
A

S
E

 H
EX

 G
R

2 
1/

2-
13

 Z
H

E
X

 F
LA

N
G

E
 N

U
T 

G
R

2 
1/

2-
13

 Z
50

10
24

4
24

B
O

U
LO

N
 À

 C
AR

R
O

S
S

E
R

IE
 G

R
5 

1/
2-

13
 X

 2
 1

/2
 Z

C
AR

R
IA

G
E

 B
O

LT
 G

R
5 

 1
/2

-1
3 

X 
2 

1/
2 

Z
50

05
06

4
25

G
A

R
D

E
 D

E
 R

O
U

E
W

H
E

EL
 G

U
A

R
D

24
43

07
1

26
B

O
U

LO
N

 D
E 

C
A

R
R

O
S

S
E

R
IE

C
A

R
R

IA
G

E
 B

O
LT

50
04

01
2

27
G

A
R

D
E

 D
E

 S
ÉC

U
R

IT
É

S
E

C
U

R
IT

Y
 G

U
A

R
D

24
42

21
1

28
G

A
R

D
E

 D
E

 S
ÉC

U
R

IT
É

S
E

C
U

R
IT

Y
 G

U
A

R
D

24
42

20
1

29



DETAIL  A

DETAIL  B

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : 
��
������������
������

B

A

��������

3 20

23

12
19

15

21

17

22

288

27

4

12

26

1

8
14

2

13

21
11

18

16

25 724

9

6

10

25

24

6

5

7



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : 
��
������������
������

PARTS LIST
NOTEDESCRIPTIONPARTQTYITEM

BOTTOM RIGHT GUARD24202711
BOTTOM LEFT GUARD24202812
CASTER32210023
PLASTIC ROD21503624
SPRING30400815
NYLON NUT50103626
BOLT50029327
FLANGE NUT50102488
BOLT50008439
SPRING304007110
LEFT GUARD EXTENSION242124111
BOLT5000422212
FLANGE NUT5010212213
CARRIAGE BOLT500508-1 414
REAR RIGHT GUARD242142115
FRONT RIGHT GUARD242143116
REAR LEFT GUARD242144117
FRONT RIGHT GUARD242145118
TABLE LEFT GUARD SUPPORT210214-1119
TABLE LEFT GUARD210215120
NET210240221
TABLE RIGHT GUARD SUPPORT210218-1122
TABLE RIGHT GUARD210217123
OPEN EYE BOLT507105824
FLANGE NUT5010201625
NET HOLDER242146226
SPACER242147227
CARRIAGE BOLT500509 428

��������



DETAIL  A
SCALE .1 DETAIL  B

SCALE .1

DETAIL  C
SCALE 0,06 : 1

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : service@grpanderson.com

C

B

A

��������	

7

13

1

912

11 21

1

22
10

14

15

20

18

16

8

25

24

19

17

4

3

4

23

2

5

6

26

11



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0
Email : service@grpanderson.com

PARTS LIST
NOTEDESCRIPTIONPARTQTYITEM

 CARRIAGE BOLT500360221
 BOTTOM RIGHT GUARD21099112
 BOTTOM LEFT GUARD210991-113
 NET21504424
 RIGHT HOOP GUARD21099215
 LEFT HOOP GUARD210992-116
 SPRING30400717
 PLASTIC ROD21503628
 PIN32001629
 NYLON NUT501036210
 HEX BOLT GR5 3/4-10 X 4500293211
 BOLT500084212
 TABLE RIGHT SUPPORT REINFORCMENT210993113
 EYE BOLT507066 OU 5070661214
 QUICK LINK3020171215
 CASTER322100216
 TABLE RIGHT GUARD EXT SUPPORT210994217
 TABLE RIGHT GUARD INT SUPPORT210994-1118
 TABLE LEFT GUARD EXT SUPPORT210995119
 TABLE LEFT GUARD INT SUPPORT210995-1120
 TABLE LEFT SUPPORT REINFORCMENT210993-1121
 SPRING304008122
 NET ATTACHMENT210996223
 TABLE LEFT GUARD210215124
 TABLE RIGHT GUARD210217125
 DRIVING WHEEL GUARD210213-1126

��������	




